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Consoles                                                          F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Advanced Console -

Basic Console - 

Part Number Description Language

BAST-000X-0102 NC BASIC TREAD CONSOLE, ENG/ENG+MET English

BAST-020X-0102 NC BASIC TREAD CONSOLE, GER/MET German

BAST-040X-0102 BASIC TREAD CONSOLE, SPN/MET Spanish

Part Number Description Language

ADVT-000X-0102 ADV TREAD CONSOLE, ENG/ENG+MET English

ADVT-020X-0102 NC ADV TREAD CONSOLE, GER/MET German

ADVT-040X-0102 ADV TREAD CONSOLE, SPN/MET Spanish



Page 4

Console Bracket Assembly & Covers               F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Safety Key Assy.
8136401

Disk Magnet
8134601

Console Base Membrane
Switch w/Overlay
8759501
(For German Language
 8759501 + 8045701)

Top Console Base Cover
8133501

Interconnect Board
8126501

4X8 Phillips Screws (4)
8134401

Right Handlebar
Right Cover
8136201

Phillips Screws (6)
8126001

Bottom Console Base Cover
8133201

Right Handlebar
Left Cover
8136301

Left Handlebar
Left Cover
8136101

Left Handlebar
Right Cover
8136001

Dome Screws (4)
8134501

Console Bracket Weldment
8134901

Double Sided Tape
8135801

Reed Switch Board
8136501

Contact HR Board
8126601

Dome Screw (3)
8136601

PCB Washer
8173501

4X8 Pan Screw (2)
83437014X8 Phillips Screw (9)

8135401

Console Bridge Assembly-
part number 8760101
Includes all items shown except Safety Key.  Also includes Horizontal 
Bridge Bar, Grips, and Contact Heart Rate Sensors shown on page 5.
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Handlebar & Horizontal Bar                              F3-XX0X-0202________________________________________
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Right Horizontal 
Bar Foam Grip
8337001

End Cap (2) 
8133301

Foam Grip (2)
8133401

Phillips Screw (4)
8134701

Bridge Bar
8325401

Contact Sensor
8292001 (2)

Left or Right Handlebar Assembly
8135601

HXS Pan Screw (2)
8127701

Horizontal 
Bar Screw
8173701

Pan Screw
8131201

Left Horizontal 
Bar Foam Grip
8336901

Horizontal Bar Assembly
part number 8343401
Includes Horizontal Bar, Right & Left Horizontal Grips and Contact Sensors
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Uprights                                                            F3-XX0X-0202________________________________________
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Screw, PHL 
Pan 8X25
8134001

Star Washer
8134101

Screw, Dome
8326101

Tube, Upright, Left
8760201

Dome Screw
8326101

Screw, HXS
Pan 8X60
8133701

Star Washer
8134101

Star Washer
8134101

Tube, Upright, Right
8760301
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Belt, Deck & Motor Cover Assembly                F3-XX0X-0202________________________________________
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Screw CSL
Pan M6X10 (2)
8131101

Roller, Front
8132501

Screw, HXS
SOC M8X30
8132301

Screw, CSL
Pan M6X10
8131201

F3 Badge
8040501

Screw, CSL
Pan M5X10
8132801

Cap, Frame, Main
Rear, Bottom Left
8131301

Logo Label
0K59-01284-0000

Screw, PHL
8332801

Cover, Motor
8132901

Deck
8132601
(see note 1)

Washer, Curved
8132401

Screw, HXS
Countersunk
8132701

Screw, HXS
SOC M8X40
8129501

Cap, Frame, Main
Rear, Top, Left
8131601

Screw, HXS
SOC M8X65
8131501

Washer, Flat
8125001

Washer, Star
8124901

Belt, Running
8132101
(see note 1)

Cap, Frame, Main
Rear, Top, Right
8131701

Roller, Rear
8132001

Belt, Drive
8132201

Landing, Side
(Left or Right)
8337101

Cap, Frame, Main
Rear, Bottom Right
8131401

Notes:
 1. If Replacing either the running 
belt or deck, a bottle of silicone
(part # 8168601) must be ordered.
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Deck Cushions, Half Release & Rear Wheels         F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Cap, Pin, 
Lock
8130801

Spring, Pin, Lock
8126401

Bracket, 
Pin Lock
8126201

Screw, CSL
Pan M4X8 (3)
8124101

Bushing, Snap
8126701

Bracket, Stopper
Side Landing
8126901

Screw, PHL
Pan M4X10
8126001

Bracket, 
Extrusion (10)
8322801

Screw PHL
Countersunk (20)
8134701

Screw PHL
Pan M4X10
8126001

Foot, Frame
8125901

Bushing, Snap
8126801

Assy., Cable
Pin Lock
8126101

*Screw HXS
Pan M8X50
8125301

*Bushing, 
Wheel, Rear
8125201

*Wheel, Moving
8123901

Lever, Release
8125501

Stop, Rubber
8125401

*Nut, Hex, Nylon
M8X7.8
8125101

*Washer, Star
8124901

*Bushing, 
Wheel, Rear
8125201

Haft Release
8125601

*Sleeve, Pin Lock
8125701

*Screw, HXS
Pan M8X70
8125801

*Washer, Flat
8125001

Nut, U, Deck (4)
8130701

Washer, Flat (8)
8130601

Cushion, Deck (8)
6821901

Screw, CSL 
Pan 5X16 (8)
8129601

* Parts with asterisks are included in the 
F3 Rear Wheel Service Kit. 
8161501
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Drive Motor, Lift Motor & Motor Controller Assemblies      F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Opto Cable
7953101
Opto Sensor
3230001

Washer, Flat
8125001

Nut, Hex, Nylon M10X9.5
8129201

Screw, Hex, Special
8129101

Switch, Power
8130001

Breaker, Circuit, 120V
8168301
Breaker, Circuit, 230V
8129901

Motor Controller 120V
8130201
Motor Controller 230V
8168401

Screw, CSL M4X6
8128601

Washer, Star
8130101

Inlet, AC
8129801

Bolt, Hex 8X45
8324301

Nut, Motor, Incline
8227901

Screw, CSL M4X6
8128601

Motor, Incline, 120V
8168201
Motor, Incline, 230V
8128701

Screw, HXW 8X14
8126301

Bolt, Hex 7.94X12.7
8324201

Washer, Spring
8173601

Weldment, 
Bracket, Motor
8130401

Assy., Motor
3.0HP, 120V
8130501
Assy., Motor
3.0HP, 230V
8168501

Bolt, Hex M10X50
8129401

Washer, Flat
8129301
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Choke & Filter (230V Only)  ________________________________________

F3 Consumer Treadmill                                    F3-XX0X-0202

Choke
8137101

Screw, PHL
Pan M3X6
8136701

Sleeve, Screw, CU
8137001

Screw, CSL M4X6
8128601

Filter
8136901

Washer, Flat
8130601

Screw, CSL 
M4X6
8128601

Note: Choke & Filter for 230V version only (F3-XX0X-0202)



Page 11

Lift Frame Assembly                                         F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Screw, CSL M4X6
8128601

Washer, Flat
8130601

Incline Frame
8129001

Slider, Track
8128501

Shaft, Fixing
8128401

Bushing, Tube
8128801

Washer, Seat
Rotation
8128301

Screw, HXS 
Pan M8X20
8128201

Screw, HXS
Pan M6X50
8128001

Sleeve, Frame H
8128101

Nut, Hex
8125101

Assy., Frame H L
8127901

Cap, Frame H
8127601

Screw, HXS 
Pan 8X30
8135901

Sleeve, Fixing 
Frame, Base
8127801

Washer, Flat
8125001

Screw, CSL M4X6
8128601

Assy., Frame H R
8128901
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Lift Frame Assembly - Continued                     F3-XX0X-0202________________________________________
F3 Consumer Treadmill                                    F3-XX00-0202

Frame, H, R
8127501

Frame, H, L
8127101

Bushing, Fix, 
Frame, Base
8127201

*Nut, Hex, Nylon M8X7.8
8125101

*Screw, Hex 8X45
8123701

*Washer, Star
8125001

*Wheel, Incline
8127301

*Sleeve, Shaft
8127401

8987401

8984601

Note: Part numbers 8987401 and 8984601 
only for units with Serial Number 
FTR1111006000 and above. 

Note: Parts with asterisks are included in 
the F3 Mid-wheel service assembly. 
(2 ea. per kit) 8161601 
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Moving Wheels & Feet                                     F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Screw, CSL
Pan M4X8
8124101

Cover, Fix, Wheel
Front, R
8124401

Foot, Front Frame
8124501

*Bushing, Wheel
8123801*Wheel, Moving

8123901

*Screw, HXS
Pan M8X45
8124001

*Parts with asterisks are included in the F3 
Front-wheel service assembly. (2 ea. per kit)
8161401

Screw, CSL
Countersunk 5X8
8124201

Jacket, Cable
8124601

Foot
8124701

Cover, Fix, Wheel
Front, L
8124301
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Gas Shocks & Back Shroud                             F3-XX0X-0202________________________________________
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Screw, CSL
Pan 4X10
8135001

*Nut, Hex,
Nylon M8X7.8
8125101

*Gas Shock
8133001

*Washer, Flat
8125001

*Sleeve, Gas Shock
8133101

*Screw, HXS
Pan M8X45
8124001

*Nut, Hex,
Nylon M8X7.8
8125101

*Parts with asterisks are included in the F3
Gas Shock service assembly. 
8161701

Shroud, Back
8130901

Washer, Flat
8130601

LF Logo
0K59-01284-0000

F3 Bug
8040501

Screw, CSL
Pan 4X6 (6)
8128601

Rivit, Push
Shroud, Back
8133601
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Cables & Line Cord                                          F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Part Number Description Qty.

8174701 LINE CORD,U.S. 1

8174801 LINE CORD; AUS 1

8174901 LINE CORD; CONT 1

8175001 LINE CORD; U.K 1

8307301 GROUND WIRE, BRAIDED 3

8531901 THIN WRENCH (for Actuator removal) 1
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Wiring Diagram (120V Only)________________________________________
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DC Motor
Motor Controller

Linear Actuator
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Inter-Connect
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Contact
HR Board
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Power Cord
Connection

Circuit 
Breaker

Power
Switch

Line Cord

Green

White

White
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BlackBlack

Black

Black

Black (OPTO)

Black

Multi

Red

Green/Yellow

Red

Black

Ground

N/L2AC/L1

A1

A2

SPD J4

ELV-COM

DN

UP

J3

CABLE1, CONSOLE, 
INTERCONNECT 
8174001

CABLE2, CONSOLE, 
INTERCONNECT
8174101

CABLE, CONS TO UPRIGHT
8759801

CABLE, UPRIGHT
8759701

CABLE ASSY, OPTO SENSOR
7953101

CABLE, MCB TO 
UPRIGHT, F3
8759901

WIRE, CONNECT
8336301

WIRE, CONNECT
8336401

WIRE, CONNECT
8336701

WIRE, CONNECT
8336601

WIRE, CONNECT 8336501

WIRE, CONTACT 
HR CONNECT
8344201
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Wiring Diagram (230V Only)                            ________________________________________
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Inter-Connect
     Board

Contact
HR Board
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RedDC Motor
Motor Controller

Filter Choke

Red

Multi

SPD J4

ELV-COM

DN

UP

J3

N/L2 AC/L1

A2

A1

CABLE1, CONSOLE, 
INTERCONNECT 
8174001

CABLE2, CONSOLE, 
INTERCONNECT
8174101

WIRE, CONTACT 
HR CONNECT
8344201

CABLE, CONS TO UPRIGHT
8759801

CABLE, UPRIGHT
8759701

CABLE, MCB TO 
UPRIGHT, F3
8759901

CABLE ASSY, OPTO SENSOR
7953101

WIRE, CONNECT
8336601

WIRE, CONNECT 8336501

WIRE, CONNECT 
8336701

WIRE, CONNECT 
8336701

WIRE, CONNECT 
8336701
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Image                                                                F3-XX0X-0202________________________________________

F3 Consumer Treadmill                                    F3-XX00-0202

Folded Position
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